NSRIFEEZI . x1s NSRIEZEIE. xIs

PARTS LIST (EFiEH)

“QU | Chel’” (NSRI series)

(Precision Screw Feeder) (iga5iB22'ZEHL)

NSRI10, NSRI12, NSRI14, NSRI17
NSRI120, NSRI23, NSRI26, NSRI30




NSRIFEEZI . x1s

NSRIEZEI&]. x1s

No. (/75D Name of Part (Z{:4&#) Part Number CEfF4RE)D ty (FE)
B |[Block “B” Assembly (BI:FCIX) Block “B” Assembly 1
1 |NSRI Presser Plate  (NSRIMZZZiEid#) NSRI6103 1
2 INSRI Presser Plate Bracket (NSRIZZZiid Sz 224R) NSRI16104 1
3 |Hex. Socket Head Bolt (P7sff3ki®4T) M2. 6%5 4
4 INSBI Front Cover (stamped NSRI) (NSBIWijz5) (#xfNSRI) NSIB7102b #02 1
5 |Front Sensor Detector LED (Fif& @& EsLEDLT) NSIR9105 #03 1
6 LED Bezel (LEDYT#EYGHR) RTF-5010 1
7 |Power Switch CHLJFEIFI%) NSIR9105 #05 1
8 |Harness Clip (&ML P-18 2
9 |LED Harness Relay (LEDZ#) NSIR9105 #04 1
10 |Relay Switch Harness (JF=£kH) NSIR9105 #06 1
11 |Left Cover (Gray) (A#) KB NSR07604a #01 1
12 |Plus Truss Head Screw (4MimAK[FSkiZ4T) M2.6x5.Ni Plating 16
13 |Right Cover (Gray) (%) (K] NSRO7605b #01 1
14 |NSI-Rear Cover CP (for NSRI) (NSI-NSRIfI/5:% ) NSIB7104 #02 1
15 |Grommet (&JBINIR, RIF) KG-74 1
16 |Upper Cover ( k%) NSBO7111 ]
Rail CP:Msk (Hhid: M) NSIB5051 #01~1#08 each
17 (Model No.M1:RI10, M1.2:RI12, M1.4:RI14, M1.7:RI17, M2:RI20, M2.3:RI23, M2.6:RI26, M3:RI30)

(5 Ml

RT10, M1.2:RI12, M1.4:RI14, M1.7:RI17, M2:RI20, M2.3:RI23, M2.6:RI26, M3:RI30)




NSRIFEEZI . x1s

NSRIEZEI&]. x1s

B

No. Name of Part Part Number Q' ty
I |Block " 1”7 Assembly (IZERELX) Block “1” Assembly 1
D |Block “"D” Assembly (DFERELX) Block “D” Assembly 1
1 |Pan Head Screw CP (KAE:skiZ4T) M2. 6%5 14
2 |Brush Driving Gear Large CKEZNHLR NSB02051b #04 1
3 |Extension Spring (hiffiads, #=5]%#) NSB02127 #01 1
4 |E-type Snap Ring (EXY-F¥F) Nominal 3, SUS 1
5 INSRI-Circuit Board (NSBIHLERAR) NSIR9002 1
6 |Coaching Clip (#iSJ+) CS-9 2
7 |SPM Drive Board (SPMIRzh#R) NSIB9003 1
8 |DC Jack Bracket (S) (ELHIEMETE) NSR02129a 1
9 |Power Plug C(HELJHEIAGK) NSIB9105 #07 1
C |[Block “C” Assembly (CIERECX) Block “C” Assembly 1
10 |Hex. Socket Head Bolt (py7sff3kiZss) M2. 6%5 2
11 |Motor Relay Harness (ZikZkHi) NSIR9105 #09 1
12 |Sensor Harness Relay-Front Sensor (&L di—1Lesni%) |NSIR9105 #14 1
13 |Sensor Harness Relay-Origin Sensor (ff/&sseki—{%as48 A [NSIR9105 #02 1
14 |Signal Relay Harness (4kHize(554kd) NSIR9105 #08 1
15 |Signal Harness For User ({55 %) NSIR9105 #16 1




NSRIFEEZI . x1s

NSRIEZEI&]. x1s

No. Name of Part Part Number Q ty
1 |E-Press Fit:Escaper Bracket (EEANF&-HEMEE T4 TP000501 1
2 |E-Strut (E-3Z4H) TP091027b 4
3 |Spring Washer (3§ii&#ipE) M2.6 4
4 |Hex. Socket Head Bolt (Py7sfkiE ) M2. 65 4
5 |Hex. Socket Head Bolt CP (Py/5fkigi) M2. 6x5 4
6 |E-Shaft (E-{&zh#D) TP000209¢ 1
1 |E-Escaper Stand (E-HE#E: TP091223 1
8 |Hex. Socket head Screw CP (/s fskiZfd) M3*3 4
9 |E-Gear-Large t60 (E-Ki5% t60) TP091211 1
10 |E-type Snap Ring (EX!-RIR/#ASEB1IF) Nominal 4, SUS 2
11 |E-Sensor Shaft (E-f&E&3sEzhH TP000212 1
12 |E-Sensor Gear t15 (E—ft&E#sik% t15) TP000213 1
13 |E-Origin Slit (E-Z%%J5 ) TP000502a 1
14 |E-type Snap Ring (EX!-RIR/#ASEBHIF) Nominal 2, SUS 2
15 |E-Origin Sensor Bracket (E—{&/E#s s 425 &) TPO00615b 1
16 |Origin Sensor (fLK&JEAD NSIR9105 #01 1
17 |Pan Head Screw CKAEsLZET/#% L0845 M35 2
18 |Plus Socket Head Screw C(fthnpy s ffkIi24T) M2. 6%5 6
19 |Links Exchange Step-Motor Assembly CGEHEAZUHHLESH -3 /15 B TP011502 1
20 |E-Motor Bracket6 (E-ik372%126) TP000603a 1
21 |E-Escaper Cover (E-Hiil#s:1) TP000614a 1
22 |Harness Clip (ZHFT) P-18 2
23 |Plus Truss Head Screw (P hnmRlE Ski847) M2.6%3, Ni Plating 2
24 |E-Sensor Bracket M3 (E—ffas22 M3) TP000613a 1
25 |Light Receiver Slit Plate (y28pessm) NSR08621a 1
26 |SO Front Sensor (SO Fif&EE%) NSIR9105 #13 1
27 |Pan Head Screw CP CKH:LiZ4T) M2. 6x6 2
Escaper Guide for E-Robot:M1.0-1.7. (SIER1017)
" th A BB SN 0-1. 7. (SIER101T) TP0006T0c #01 ‘
Escaper Guide for E-Robot:M2.0-3.0. (SIER2030)
HUE U THERC S0%: M2.0-3.0.  (SIER2030) TP000610c #02 1
29 Pan Head Screw CP Ck#tskiZ4]) M2. 6x5 2
E-Escaper :Mwk (Al | Types) (E-HEMZS: Mk FraRAD TP000604b #01~ #08 Nominal each
30 (Mode| No.M1:SIE10, M1.2:SIE12, M1.4:SIE14, M1.7:SIE17, M2:SIE20, M2.3:SIE23, M2.6:SIE26, M3:SIE30)
(#45. M1:SIE10, M1.2:SIE12, M1.4:SIE14, M1.7:SIE17, M2:SIE20, M2.3:SIE23, M2.6:SIE26, M3:SIE30)
31 Pan Head Screw CP (KF:LIZE]) [M2%8,Ni Plating \ 2




NSRIFEEZI . x1s

]

NSRIEZEI&]. x1s

®

L
Da —ASSY )’

No. Name of Part Part Number Q' ty
H |Block “"H” Assembly (HIEREI[X) Block “H” Assembly 1
G |Block “G” Assembly (GEERCLIX) Block “G” Assembly 1
F Block “F” Assembly (FERIIX) Block “F” Assembly 1
1 |Pan Head Screw CP (JH:kig4T/#:LB4D) M2. 6%5 8
2 |Inclined Plate - Right (#i&qt—A)D NSB02122¢ 1
3 |Plus Truss Head Screw (P i [E Lg% ) M2.6%5 Ni Plating 4
4 Hex. Nut (NZSASKIZERE/METED M2. 6 2
5 |Inclined Plate - Left (HifRthr—7ZM) NSB02123c 1
6 |Vibration Plate (#RzHHD NSB02116 #01 2
7 |Pan Head Screw CP (RH:SLUBAT /% LIB%]) M2. 6%4 8
8 |Brush Driving Plate ({5 NSB02051b #03 1
9 |Brush Driving Plate Roller (J&f=4L5hkED NSB02108 1
10 |E-type Snap Ring (ERYE41FR) Nominal 3, SUS 5
11 |Polyslider CE ZfiE5h8%) NSB02128 8
E [Block "E” Assembly (EZEMCX) Block "E” Assembly 1
12 |Passing Window (M1-M17:SW1017)1%zh% 10 (M1-M17:SW1017) NSB02052 #01 1

Passing Window (M2-M3:SW2030) {&zh % 11 (M2-M3 : SW2030) NSB02052 #02 1

13 |Hex. Socket Head Bolt CP (P SfikiZie) M2. 6x5 1
14 |Brush Bracket #1 (GZZERI#1) NSB02111 1
15 |Brush (Rl NSB02110a #01 1
16 |Brush Bracket #2 (SZZERil#2) NSB02112a 1
17 |Plain Washer CF#ED M2.6 3
18 |Spring Washer (i # &) M2. 6 3
19 |Hex. Socket Head Bolt (Pyr~fskiZgie) N2. 6%10 3
20 |Vibration Adjusting Plate (JRZhIHEERD NSR02601a 1
21 |Stopper (ZET) NSR02602a 1
22 |Pan Head Screw CP (KAE:SkiZ4T /4% SL424T) M2x6 2
23 |Adjusting Screw CiF#LMZ4T) NSB02125 1
Da—ASSY (#H44) [Brush Assembly CEECHEIT) NSB02053 -




NSRIFEEZI . x1s

NSRIEZEI&]. x1s

No. Name of Part Part Number Q' ty
1 |Rail Holder:E-Type (Hi>z%4e. E-25H) NSR04601 1
2 |Heat Contraction Tube (/&4 F45) @ 5%9, F-Type 1
3 |Rail Holder Spacer (i =zZE#s)f) NSB04103a 1
4 |Guide Plate (B¥i#0 NSB04104 1
5 |Plus Socket Head Screw (IO P SLIR42/V=LE24T) M2. 6%5 3
6 |Vibration Roller Bracket: E-Type (¥Ezhz\HEEHL T 4E: E-25%1 INSR04062 1
7 |Vibration Roller (FRzhXBEENL) NSB04106 1
8 |E-type Snap Ring (E-25% sA%4i3F) Nominal 2, SUS 1
9 |Pan Head Screw GP CAAE:SUBAT /4S84 M2. 6%5 4
10 |Rail Holder:Fixing Bolt (BlLiizr%%. [ 184 NSB04053 1
11 |Rail Fixing Plate: E-Type (FiBE[EM: E-2K%) NSR04603 1
12 |E-type Snap Ring (E-25M 3ME4IIN) Nominal 1.5, SUS 1
13 |Extension Spring Chifdi#is) NSB04120 #01 1




NSRIFEEZI . x1s

NSRIEZEI&]. x1s

No. Name of Part Part Number Q' ty
1 |Hopper Upper Plate (J>}F E#0) NSBO1131 1
2 |Double Coated Tape (XU&EIGKHLAM) NSBO1132 1
3 |Hopper (F3)) NSB01120b 1
4 Driving Holder Plate - Left (IRZEZAMR-Z14) NSBO1051a #04 1
5 |Spacer Shaft (HLial%) NSBO1107a 2
6 |Baffle Plate - Left (34tk-A i) NSBO1051a #05 1
1 |Pan Head Screw CP (KA:SLMZAT /%5 SLIBET) M2. 6%8 6
8 Driving Holder Slit Plate (IXEh3ZEESREEMR) NSB01108 1
9 |Spring Washer (BfEEHED M2. 6 4
10 |Hex. Socket Head Bolt (7~ ffskigfe) M2. 65 2
11 |Shaft Bracket - Left (HliszZe-Ai) NSBO1124 1
12 |Hopper Shaft (=} NSBO1110 2
13 |Shaft Presser ({&zhfEED NSBOT111 1
14 |Pan Head Screw CP (KAt SLiZ4T /4% L4247 ) M2. 6%5 4
15 |Plain Washer (CF#AJ&E) M2. 6 2
16 |Hex. Socket Head Bolt (py7sff3kiZss) M2. 6%12 2
17 |Hopper Wall - Left CRi3lEEHO NSBO1114 1
18 |Slant Plate Holder Bracket - Left (HiflhrLE-72i4) NSBO1117a 1
19 |Slant Plate Holder — Left (it 28-7%14) NSBO1122 1

Fa—-ASSY (4i1f) |Upper Plate Assembly C(Eifd F#) NSBO1121a -




NSRIFEEZI . x1s

NSRIEZEI&]. x1s

No. Name of Part Part Number Q' ty
1 |Hopper Upper Plate (3 EHO NSBO1131 1
2 |Double Coated Tape (HU&ZEixKiH) NSB01132 1
3 |Hopper (iF-=}) NSBO1120b 1
4 Driving Holder Plate — Right (ERZENSZZEMR-A14) NSBO1051a #02 1
5 |Spacer Shaft (HLial#%d) NSB01107a 2
6 |Baffle Plate - Right ($4tx—AHi4) NSBO1051a #03 1
7 |Pan Head Screw CP (RAELuZ4T) M2. 6%8 6
8 Driving Holder Slit Plate (IRZEhZZESREEMR) NSB01108 1
9 |Spring Washer (3§3&#ipE) M2.6 4
10 |Hex. Socket Head Bolt (py7sff3kiZis) M2. 6%5 2
11 |Shaft Bracket — Right (fhi=rZE-4i) NSBO1109 1
12 |Hopper Shaft Ci3-#D NSBO1110 2
13 |Shaft Presser (f:&hiERD NSBO1111 1
14 |Pan Head Screw CP (KH:3kiZ4T) M2. 65 4
15 |Plain Washer (GF#4&E)D M2. 6 2
16 |Hex. Socket Head Bolt (py7sfH3kiZis) M2. 6%12 2
17 |Hopper Wall - Right (R3FEEN-A12) NSBO1113 1
18 |Slant Plate Holder Bracket - Right (ffifhik 4414 NSBO1116a 1
19 |Slant Plate Holder - Right (iR 441D NSB01123 1

Ga—ASSY Upper Plate Assembly ( F#RZERD) NSBO1121a -




NSRIFEEZI . x1s

NSRIEZEI&]. x1s

No. Name of Part Part Number Q' ty
1 INSBI:Hopper Wall — Rear (NSBI: Jm |EEtR-/5TH) NSI1B2051 1
2 |Hopper Wall - Front (J§}EEMR-RiT) NSB02051b #02 1
3 |Hopper Wall - Right (J§}EEMR-4i0) NSB02120c 1
4 |Hopper Wall - Left (J§=}-EBEMR-/A14) NSB02121¢ 1
5 |Pan Head Screw CP (KH:skiZ4]) M2. 6x5 8
6 |Brush Shaft (FERl%i NSB02102 1
7 |Brush Driving Gear — Small (ERIFFikFH—/N) NSB02101a 1
8 |Spring Pin (BAEEEY) Nominal 28 1
9 |E-type Snap Ring (E-SRIBE4I1) Nominal 5, SUS 1




NSRIFEEZI . x1s

NSRIEZEI&]. x1s

No. Name of Part Part Number Q' ty
1 INSBI-Base (NSBI-J&#) NSIB7101 1
2 |Cushion (#7) TM-166-3 2
3 |Cushion (#T7) TM-166-12 2
4 Driving Rotary Disc (IREhHEF[AISL) NSB03051a #01 2
5 |Driven Gear (JA\BhiA#S) NSB03104 3
6 |Pan Head Screw CP (kAisLiZ4T) M2. 6x16 4
7 Driving Shaft Bracket (ftzhili %) NSB03051a #03 2
8 |Driving Shaft (4&zh#h) NSB03109 2
9 |Brush Cam (EMmli™M%E) NSB03113 1
10 |E-type Snap Ring GEEHIFN) Nominal 5, SUS 5
11 |Spring Pin (BAEEEY) Nominal 2.5%14 1
12 [Spring Pin GEF&E&YD) Nominal 2.5%20 3
13 [Pan Head Screw CP (KAE:sLiZ4T) M2. 6x5 4
14 |Vibration Cam Bracket (¥EZh™MEHD NSB03051a #02 1
15 |Vibration Cam (JEzhN%) NSB03110 1
16 |Pan Head Screw CP (KA¥:skiZ4T) M2. 6x5 6
17 INSBI-Driving Shaft Bracket Supporter (NSBI-{£5h4i 52 48) NSIB3101 1
18 |Coaching Clip (HiBh¥e+) CS-9 2
19 [Driving Roller (f£3htE) NSB03107 2
20 |Main Motor Bracket (F Sit¥%%) NSB03101 1
21 |Main Motor with Condenser CiffHaLZ5¥sffETik) NJ04005a i
22 |M-MOT Main Motor Harness (M-MOT = ThiAZks) NSIR9104 #15 1
23 |Pan Head Screw CP CkHELiE4D) M3*6 3
24 Driving Gear (FEZhAE) NSB03103 1
25 |Hex. Socket Head Set Screw (PN ~ 4 RELig 42 ) M4x8 2
26 |Pan Head Screw CP CKH:LiZ4D) M2. 6%8 2
Ta—-ASSY Driving Shaft Bracket Assembly — Left ({&zhfhisz 4%/ /2% INSB03053 -
1b—ASSY Driving Shaft Bracket Assembly - Right (f&zh%hsr 483l -4 NSB03054 -
[c—-ASSY M-MOT Main Motor Assembly (M-MOT - Tjjkd:yir) NSIB9105 #15 -

-10 -



NSRIFEEZI . x1s

NSRIEZEI&]. x1s

<ACCESSORIES> CHf14)

Name of Part

Part Number

Q ty

AC Adapter (No.UI315-15, 1/P:AC100~240V 50/60Hz,
0/P:DC15V 1A)

o AE (No. UI315-15, 1/P:AC100~240V 50/60Hz,

0/P:DC15V 1A)

2 |Allen Wrench GERT) WRENCH-M2. 0 1
3 [Driver (4£Fh88) NSN08201 1
4 |Operation Manual NSRI-Type (E) (E NSRIFE/ETHD NSIRMAEO1 1

11 -



